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Notes for using this parts

3.

book

This book was prepared based on
information available in November
1994.

Parts are subject to changes in design
without prior notice.

Parts supplied as complete assemblies

-

are circled by a dotted line ____1.

4,

If the symbol X is found in the “Parts
No.” column, refer to the different parts
list on page 37.
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Hinweise zur Verwendung
dieser Teileliste

1. Dieses Buch basiert auf den
Informationen vom November 1994,

2. Modelldnderungen sind vorbehalten.

3. Die Teile, die als kompletter Satz
geliefert werden, sind mit einer E:::E
gestrichelten Linie umrandet.

4. Dieses Zeichen * in der Spalte “Parts
No. (Teil-nummer)” verweist auf die

Gesonderte Stiickliste auf Seite 37.
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Notes sur l‘utilisation de ce

.. manuelde_
pieces détachées

. Ce manuel a été fait d’aprés les

renseignements valables au mois de
Novembre 1994,

. Les piéces peuvent étre sujettes a des

modifications sans préavis.

. Les piéces fournies en tant qu’assemblages

complets sont encadrées avec un trait
pointillé ! ____!.

. Si le symbole X se trouve dans la colonne

“Parts No. (N° de piéce)” veuillez la vous
référer & la liste de piéces annexe page 37.
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Notas para usar este Manual

de Piezas

. Este libro ha sido compilado baséndose

en los datos de que se disponia en
noviembre 1994,

. Las piezas quedan sujetas a cambios de

disefio sin aviso previo.

. Las piezas suministradas como conjuntos

completos se enmarcan con una linea
———-—n
punteada !_____.

. De haber un simbolo X junto al “Parts

No. (Namero de Pieza)”, habra que mirar
la lista de piezas separada de la p4gina
37.
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A . 4&RAMR / Machine body / Maschinengehéuse / Corps de la machine / Cuerpo de la maquina

B. L#4BAMR / Upper shaft mechanism/Obere Welle /
Mécanisme de I'arbre supérieur / Mecanismo del eje superior
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A . MR / Machine body / Maschinengehéuse / Corps de la machine / Cuerpo de la maquina

REF.NO. CODE _|o'Tv B2 XA NAME OF PARTS RM

2 145826001 | 3|svqustTrny7y OlL cAP

4 105337001 | 2|yvsa>ss CUSHION ASSY

5 105146001 | 2| x %635 SCREW, M6.35

6 101091001 | 2|vA T4 2 Y6.2x26 WOOD SCREW, OVAL M6.2X26

7 105341001 | 2|¥9ovo3s BASE CUSHION

12 111419001 | 1|r10o7 OIL FEEDING PIPE

13 111191001 | 1|4 3E% (L=35) WICK (L = 35)

118-926-050
B. L#4RAk / Upper shaft mechanism / Obere Welle /
Mécanisme de l'arbre supérieur / Mecanismo del eje superior
REF.NO. CODE __ |[qQTY Erxq NAME OF PARTS RMY

1 111019000 ooy UPPER SHAFT

2 072620200 | 1|3+v o2~ 46202 BALL BEARING, 6202

3 105056000 | 1|So9444zx BEARING SUPPORT

4 105057000 | t1|So o1k £ OIL STOPPER

5 181996009 | 1[xPu>s4-242 BEARING CASE ASSY

6 072630200 1122297946302 BALL BEARING, 6302

7 105062001 | 1|+ 22794 SET SCREW, M7.94

8 105063001 1oxxT794 SCREW, M7.94

9 181980001 | 1t|rf1rs>o493 OIL TANK ASSY

9-1 105064001 t|x10829 OILTANK

9-2 105065001 | 1|avamssvk OIL GAUGE WINDOW

9-3 105066001 tlavamresenys. PACKING

9-4 105067001 EVELY Lk ] OIL GAUGE FLANGE

9-5 120311002 4| A %357 SCREW, M3.57

9-6 111193001 | 1t1ro574 OIL FEEDING PIPE CAP

9-7 105071001 UERPT P AL 3 OIL TANK PACKING

10 111194001 | tloves ORING

118-926-109




C . $+i8B9% / Needle bar mechanism / Nadelstangenvorrichtung /
Mécanisme de la barre a aiguille / Mecanismo de la barra de aguja
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D. %Y BA% / Feed mechanism / Transportvorrichtung/
Mécanisme de I'entrainement / Mecanismo de la alimentacion
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C . §1#%B3{R / Needle bar mechanism / Nadelstangenvorrichtung /
Mécanisme de la barre a aiguille / Mecanismo de la barra de aguja

REF.NO. CODE |q7Y B Aq NAME OF PARTS R

1 182102001 | 1|nu#sLLh s s THREAD TAKE-UP LEVER ASSY
1-1 105074001 | 1|nvxmo52 9 NEEDLE BAR CRANK
1-2 105075001 | 1|/uFEHo5 oL ns NEEDLE BAR CRANK ROD
1-3 105076001 | 1|nuHnax NEEDLE BAR CLAMP
2 062670812 |  1|+~23.57-40xs SCREW, PAN M3.57-40X8
3 108896001 | 1|7 3k®12x12 (L=33) WICK 12X12 (L= 33)
4 105363001 1l73e%® {L=20) WICK (L = 20)
5 105077000 | 3| #x WASHER
6 105078001 | 1|nusmPrLsr1noaw NEEDLE BAR GUIDE SLIDE BLOCK
7 105079001 | 1|hu#sPL+1 NEEDLE BAR GUIDE
8 062681012 |  2|+~3437-40x10 SCREW, PAN M4.37-40X10
9 113605001 | 1]|nvsxs NEEDLE BAR
10 518874001 | 1|nusmxsau NEEDLE BAR BUSH (U)
13 111024001 { 1|rv#Sx 4D NEEDLE BAR BUSH (D)
14 100260001 | 2|k 22595 SET SCREW, M5.95
16 105073001 [ 2|7s7v* k22595 SET SCREW, SOCKET M5.95
17 100251001 | 1|k x263s SET SCREW, M6.35
18 123006001 | 1|k x2T6359%3 SET SCREW, (CP) M6.35
19 111863001 | 1| usoes NEEDLE BAR CORK
20 140890009 | 1|r1any> OILCAP
21 151927001 [ 1|95vF2zIar CLUTCH FELT
22 113608000 | 1[o3eE  (L=190) WICK (L= 190)
23 109993001 | 1]k 2 WICK NIPPER

< E-EHA> <FOR MEDIUM THICK,THICK MATERIALS >
15 111020001 | 1|7>Er95>9 THREAD TAKE-UP CRANK

<F=LA> <FORHEAVY>
15 147863001 | 1|7>E295>9 THREAD TAKE-UP CRANK

118-926-118
D. X! B3R/ Feed mechanism / Transportvorrichtung /
Mécanisme de I'entrainement / Mecanismo de la alimentacién
REF.NO. CODE |q7Y ELxd NAME OF PARTS R
1 105157001 | 1|x1AfALSL YL o3 LEVEL FEED ECCENTRIC WHEEL SET
1-1 183182001 | 1[xf1ArAroys sz LEVEL FEED ECCENTRIC WHEEL ASSY
1-1-1 060670512 |  1{/¢1> r3s7-g0xs SCREW, BIND M3.57-40X5
1-1-2 105161003 | 1|y #x WASHER
1-1-3 105162001 | 1|~ uszamevay ADJUST SCREW
1-2 105163001 | 2|7avv# bk xxU595 SET SCREW, M5.95
1-3 105164000 | 1|A>siyLzy—v ECCENTRIC WHEEL SLEEVE
2 181979001 | 1|ramsyarsycss FEED LIFTING ECCENTRIC WHEEL ASSY
2-1 181108001 | 1|arooys2uvs ECCENTRIC WHEEL WITH SCREW
2-1-1 100251001 21+ X% 9635 SET SCREW, M6.35
2-2 105166000 [ t|A>ooyrzy—7 ECCENTRIC WHEEL SLEEVE
3 180908101 | 1|#sy&1hoavss FEED BAR SLIDE BLOCK ASSY
341 111044101 | 1t|*rovusr4os FEED BAR ASSY
3-141 105168001 | 1|vasyrsvs FEED LIFTING FORK
3-1-2 062681212 | 1]+ ~0437-40X12 SCREW, PAN M4.37-40X12
3-1-3 062681012 |  1|+~2437-40x10 SCREW, PAN M4.37-40X10
3-2 105170001 | 1|#ov&1hsa% FEED BAR SLIDE BLOCK
4 $33751001 | 1|#ougrar sy FEED BAR ECCENTRIC SHAFT
5 081006070 1lov > %ps ORING, P6
6 151605001 1{bxxTs595 SET SCREW, M5.95
7 150553003 | 1|+ 1595 NUT, M5.95
118-926-202




g. 7— ) MR /Pulley mechanism/ Gurtelradmechanismus / Poulie / Polea
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E. 77— Y BA{R /Pulley mechanism / Gurtelradmechanismus / Poulie / Polea

REF.NO. CODE Q'Y e Aq NAME OF PARTS RM

2 105132001 2| h X X595 SET SCREW, M5.95

4 014770622 2|PF P AXT6357 %3 SET SCREW, SOCKET (CP) M6.35

6 014770622 2|PF P AXT6357 %3 SET SCREW, SOCKET (CP) M6.35

7 111037001 1g13> IR0} TIMING BELT

9 107308001 2| b %2635 SET SCREW, M6.35

10 105140009 1|x b hic=24 BELT COVER PLATE

1 105141001 RV 2N YA E FIUF 39 PACKING

12 062710812 2|+ ~2476-32X8 SCREW, PAN M4.76-32X8

13 111039009 1| F=-Unir-44 PULLEY COVER BASE

14 105144001 FIEZ A SRR BOLT, M11.11

15 111040009 HWT=V=-hi- PULLEY COVER

16 105146001 2|2 429635 SCREW, M6.35

17 1 101800001 [ _2{7-YAs=y—b_ ________ |l PULLEY COVERSEAT __ . ___ ol
<A A > 4 — F /STANDARD,-5A -6A>

1 111034009 1 PULLEY

3-1 181977001 MHoIRWMbIRTH S TIMING BELT WHEEL ASSY (UPPER)

5-1 181978001 U PZE LA NS TIMING BELT WHEEL ASSY (LOWER)
<-7A,-8A>

1 150727009 1 PULLEY

3-2 150653001 MFAS LTIV IS T ] PULLER TIMING BELT WHEEL ASSY (UPPER)
5-2 150657001 1M1F-5v8Aantronzs s PULLER TIMING BELT WHEEL ASSY (LOWER)
18 150659001 1|g13>97-vuBs s TIMING PULLEY (B) ASSY

19 014760622 2|PH b A2TU5095 SET SCREW, SOCKET (CP) M5.95

20 150661001 1|17-5813>9AntbA PULLER TIMING BELT (A)

21 150662009 HF=-5An P HIC= PULLERBELT COVER

22 028680242 2|52 ¥ % 22437 WASHER, SPRING 2-4.37

EXR— 062680812 | 2[r~z43740x8 _________ [SCREW,PANM4.37-40X8___ . o
<2 &> 4 — F /STANDARD,-6A,-8A>

8 111038009 1|An b Hst— BELT COVER
<-5A,-7A>

L 105138009 | tl~wbnse— . [BELTCOVER .
<[EA M /FOR DOMESTIC>

1 105131009 1 7-v

118-926-120




F. 30T #EBAR / Presser bar mechanism/ Stoffdrickérstange/
Mécanisme du la barra de presser/ Mecanismo de la barra del prensatelas
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F. $## T B3R / Presser bar mechanism / Stoffdriickérstange /
Mécanisme du la barra de presser / Mecanismo de la barra del prensatelas

REF.NO. CODE__ oy £ A1 NAME OF PARTS RM
2 105091001 [ 1|ty z#mxsau PRESSER BAR BUSH (U)
3 100260001 | 1|k 22595 SET SCREW, M5.95
5 100260001 | 1[+ xx 595 SET SCREW, M5.95
6 181997001 | 1|#4xxrs443 PRESSER BAR GUIDE BRACKET ASSY
6-1 105176001 |  1[o % 3437 SCREW, M4.37
7 105094009 | 1|4z 15/c% PRESSER PLATE SPRING
8 105095001 [ 1|t4zrasczEs PIN
9 105096009 [ 1|n92c5sc243 PLATE SPRING ASSY
10 105100001 | 1[n93 12/ bA¥H2 WASHER
1 148006001 [ 1[r4z739evay ADJUST SCREW
12 021710212 | 1|+ k232476 NUT, 2M4.76
13 148007001 | 1|#3%3v hate NUT, M4.76
14 105103001 | 1|4 zxo7s PRESSER BAR LIFTER
15 105104001 |  1(#> 3 Usgs SHOULDER SCREW, M5.95
16 105105009 [ 1|ewPs7a KNEE LIFTER LEVER
17 102921002 | 1[5 23794 SHOULDER SCREW, M7.94
18 105106001 [ 1|esprasyss TWIST SPRING
19 105333001 | 1|74vasz PRESSER FOOT LIFTER CHAIN ASSY
21 111027001 | 1{x>15E>5 s FACE PLATE HINGE ASSY
22 100257010 | 4|2 x2v3s7 SCREW, M3.57
23 111032001 | 1|x> 15 b x12s5xL STOPPER PLATE SPRING (L)
24 100242003 [ 2> x3v3s7 SCREW, M3.57
25 111033001 | 1]x> 12 k21 2sxs STOPPER PLATE SPRING (S)
26 102843004 | 1[#52 9357 SCREW, FLAT M3.57
29 062671012 | 3| ~2357-40x10 SCREW, PAN M3.57-40X10
30 104449009 [ 1|x25+4> OIL CAP
3 071063550 |  _Navxavm ____________| BEARINGBALLYA . i
<2 %> 4 — F [STANDARD>
1-1 506259001 [ 1[+#xxw PRESSER BAR
4-1 111025001 | 1[#4IKHx2ND PRESSER BAR BUSH (D)
<-5A,-6A>
1-2 506260001 |  1[+vz#w PRESSER BAR
4-2 147865001 | 1|4 Ik x5nD PRESSER BAR BUSH (D)
<-7A,-8A>
1-3 $06261001 |  1[+vx#w PRESSER BAR
[43__ - sl 130565001 | __1|#sx#mAsnD _______ PRESSERBARBUSH(D) __________________] -
<2 4 > 4 — F /STANDARD,-5A,-6A>
20 111028009 | 1|x> 5y FACE PLATE (U)
<-7A-8A>
20 ______ | 150728009 | tlx>fsy . [FACEPLATE(Y) ] -
<2 %> 4 — F /STANDARD,-5A,-6A>
27 111026001 | 1]x>1%0 FACE PLATE (D)
28 111071101 | 14> 15Drvy e PACKING

118-926-210




G. 7 — 5 &EEBAR(-7A,-8A) / Puller device mechanism(-7A,-8A) / Ziehvorrichtung(-7A,-8A) /
. Mécanisme due puller(-7A,-8A) / Mecanismo del dispositivo de arrastre(-7A,-8A)
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G. 7 — 7 &EMAR(-7A,-8A) / Puller device mechanism(-7A,-8A) / Ziehvorrichtung(-7A,-8A) /

Mécanisme due puller(-7A,-8A) / Mecanismo del dispositivo de arrastre(-7A,-8A)

|
L — |

REF.NO. CODE Q'TY [F X NAME OF PARTS RM
1 150677109 1|7-5vn¥s:z PULLER DEVICE ASSY
1-1 150679001 U LY PP PEE L B ECCENTRIC WHEEL SHAFT ASSY
1-2 072600040 2182 % S99 46000DD BALL BEARING, 6000DD
1-3 150682000 1xPVTHS - BEARING COLLAR
1-4 150683000 1lxPU973a BEARING BUSH
1-5 014760622 1|7+ r2%595 SET SCREW, SOCKET (CP) M5.95
1-6 150684001 1F1ns-n OILSEAL
1-7 $25125001 1|xrPV 924 BEARING COVER
1-8 062670712 3|+~ 3357-40x7 SCREW, PAN M3.57-40X7
1-9 150686001 IEE TS P2 TIMING COLLAR
1-10 014760622 2|PFF %2595 SET SCREW, SOCKET (CP) M5.95
1-11 150687000 1Ay yoxan ECCENTRIC WHEEL SHAFT BUSH
1-12 117934009 1Mxr95€> OIL CAP
1-13 150688101 UEY PPV PR E ECCENTRIC WHEEL ASSY
1-14 150690101 1MFo0sy FEED SHAFT
1-15 $36058001 175yF a0y 3 CLUTCH BUSH ASSY
1-16 014760622 2|7+ b A2 Y5095 SET SCREW, SOCKET (CP) M5.95
1-17 014760622 17+ r 225505 SET SCREW, SOCKET (CP) M5.95
1-18 081025570 1oy > Jp255 O RING, P25.5
1-19 150693000 AVE 3 PACKING
1-20 $25126001 11959F28074 CLUTCH BUSH CAP
1-21 062670712 3|+ ~23357-490%x7 SCREW, PAN M3.57-40X7
1-22 150608001 1ty bhs5- SET COLLAR
1-23 014760622 2|7F b AXTS595 SET SCREW, SOCKET (CP) M5.95
1-24 $36061001 195vFssz CLUTCH ASSY
1-25 014760622 2|PH b A2US595 SET SCREW, SOCKET (CP) M5.95
1-26 109153001 1lee PIN
1-27 014680422 1WPHbr2r228377%3 SET SCREW, SOCKET (CP) M4.37
1-28 150611001 1FL—%12/% PLATE SPRING
1-29 062680512 2|4 ~2437-40X5 SCREW, PAN M4.37-40X5
1-30 150612001 117 —%2 SPRING
1-31 150613001 1FL—%1xhs SPRING HOOK
1-32 150614001 1|Fv=%12n¥ 752 SPRING HOOK BUSH
1-33 148294001 NP+ r229357943 SET SCREW, SOCKET (CP) M3.57
1-34 150695000 1HFo2VSo 280 FEED SHAFT BUSH
1-35 150696001 1Mr1nv-n OIL SEAL
1-36 150697001 HEES Y AR AS OIL GAUGE WINDOW
1-37 150699000  INVE 3 PACKING
1-38 062671012 8|+ ~21357-40X10 SCREW, PAN M3.57-40X10
1-39 150641001 MERFAEFLEDE T 3 FEED ADJUSTBUTTON
1-40 150700001 1|F#avevHseriva FEED REGURATE BUTTON BUSH
1-41 081003670 1loY > JpwW3 O RING, PW3
1-42 150701001 1FoVFarnevEaLIx SPRING
1-43 048040342 1| b x7E4 RETAINING RING, E4
1-44 105113001 112231270 SCREW, M12.70
1-45 105215001 U GAVE S PACKING
2 017822212 1{#£ 0 +7.94x22 BOLT, M7.94X22
3 017821813 20 b 7.96X18 BOLT, M7.94X18
4 025080132 3les¥Hxrvans WASHER, PLAINS 8
5-1 150704001 1NF=5F4T %" PULLER PRESSER BAR
5-2 112763001 ER >3 L BT N PRESSER BAR BUSH (D)
5-3 014680422 1PFrrxTa370%3 SET SCREW, SOCKET (CP) M4.37
5-4 100279109 HERZS X LE-VES PRESSER ADJUST SCREW
5-5 $31013001 1|Favevrsvyeiry NUT
5-6 106794001 HES F¥1EY SPRING
5-7 141099001 HAYT/2H2 SPRING WASHER
5-8 183128001 1y HYPo+103 PRESSER BAR GUIDE ASSY
5-8-1 062680712 1|+ ~2437-30x7 SCREW, PAN M4.37-40X7
5-9 112618001 HER =424 PRESSER FOOT LIFTER
118-926-241
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G. 7 — 5 iMAIR(-7A,-8A) / Puller device mechanism(-7A,-8A) / Ziehvorrichtung(-7A,-8A) /

Mécanisme due puller(-7A,-8A) / Mecanismo del dispositivo de arrastre(-7A,-8A)
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G. 7 — 7 &EBAR(-7A,-8A) / Puller device mechanism(-7A,-8A) / Ziehvorrichtung(-7A,-8A) /

Mécanisme due puller(-7A,-8A) / Mecanismo del dispositivo de arrastre(-7A,-8A)

—-12-

REF.NO. CODE |[qQ'TY ELAS NAME OF PARTS RMY

5-10 150705001 1|7a44x 9 SUPPORT STUD

5-11 150706001 117-5991453 PULLER SUPPORT ASSY

5-12 014770622 1P+ rx2U6357#3 SET SCREW, SOCKET (CP) M6.35

5-13 150711001 EREPT &Y TIMING PULLEY SHAFT

5-14 150712001 1813297 =-9cr 3 TIMING PULLEY (C) ASSY

5-15 014680422 2|7+ 22 Ta379 %3 SET SCREW, SOCKET (CP) M4.37

5-16 150715001 117598 FLANGE (B)

5-17 106568003 3|y 22357 SCREW, M3.57

5-18 150716001 1758139~ 1B PULLER TIMING BELT (B)

5-19 150717000 1|81397-up TIMING PULLEY (D)

5-20 014680422 2|PFr 22 azross SET SCREW, SOCKET (CP) M4.37

5-21 150718001 17-539 PULLER SHAFT

5-24 150720001 1lpsi-p TIMING BELT COVER (D)

5-25 150721001 tzavE STUD

5-26 150722001 1|psc=u TIMING BELT COVER (U)

5-27 150723001 1152 2 9357 SHOULDER SCREW, M3.57

5-28 153965001 1| F=Sr4TH9PH PULLER PRESSER BAR LIFTER

5-29 025060232 1lesy#Hasams WASHER, PLAIN M 6

5-30 062761012 1]+~ 2595-28X10 SCREW, PAN M5.95-28X10

6 143602001 2lzyvare DOWEL PIN

7 150725001 2{h1—vxSH LU EF UNIVERSAL JOINT ASSY

8 150726001 MPE T X UNIVERSAL JOINT SHAFT
<E4p-bHi> <FOR THIN,MEDIUM THICK MATERIALS >

10 154344201 117-5 PULLER

1 014680422 2|PF b A2Ta370 %3 SET SCREW, SOCKET (CP) M4.37
<F-LE> <FORHEAVY>

5-22 150719001 17-5 PULLER

5.23 014760622 2|7+ rxxv595 SET SCREW, SOCKET (CP) M5.95
<3116 [EiH >

5-22 159618001 1|7-53/16 PULLER 3/16

5.23 014760622 2|7+ r 22595 SET SCREW, SOCKET (CP) M5.95

118-926-241




H . JL— /% —BAfR / Looper mechanism/ Greifer/
Mécanisme des griffes/ Mecanismo del presilladora

118-926-306
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H.JL—/x— Bk /Looper mechanism / Greifer/
Mécanisme des griffes / Mecanismo del presilladora

—14 -

REF.NO. CODE ‘TY ExXxdA NAME OF PARTS RV}
1 180052001 e daLyYrys ECCENTRIC WHEEL ASSY
1-1 181126001 L R P B K ECCENTRIC WHEEL WITH SCREW
1-1-1 102716004 2|bAXa37 SET SCREW, M4.37
1-2 105166000 Ay =-3 ECCENTRIC WHEEL SLEEVE
2 111047001 1|¥-d75=4 LOOPER FEEDING FORK
3 017681012 1|%n +a37x10 BOLT, M4.37X10
4 181992001 R PE RS P LR LOOPER FEEDING FORK SHAFT ASSY
4-1 111049001 1|€>T28=859 LOOPER FEEDING FORK SHAFT
4-2 111050000 R-P2=PE AL DT LY LOOPER FEEDING FORK SHAFT BRACKET
5 111051001 2| xxa76 SCREW, M4.76
6 180831001 LI L 2 TA LS D LOOPER CONNECTING ROD SET
6-1 183186101 M U VAI VS B ] LOOPER CONNECTING ROD ASSY
6-1-1 105184000 21 X2 238 SCREW, M2.38
6-1-2 $35656001 4| 7FF N F3.5%10 BOLT, SOCKET M3.5X10
6-2 105187001 Hhvazwsy SLIDE BLOCK SHAFT
6-3 105190001 == i1t-39 LOOPER LEVER SHAFT
6-4 105191001 Hoxxvaszy SCREW, M4.37
7 105188001 1Hpoa=sonvse PACKING
8 100260001 U EEESZX SET SCREW, M5.95
9 181986001 T=rLeho7>F+11823 |LOOPER CONNECTING ROD GUIDE PLATE ASSY
9-1 111056001 1w=rtLeneror144 LOOPER CONNECTING ROD GUIDE PLATE
9-2 100366001 2|7NES FARTA37 SET SCREW, (FT) M4.37
10 117948000 VLS WASHER
1 151604001 1| bxx595 SET SCREW, M5.95
12 111058001 1=y o8% LOOPER SHAFT CLAMP
13 105176001 1oxxva37 SCREW, M4.37
14 111059001 1w—-rcs4 LOOPER SHAFT
15 111060000 T|W=18T9 22 0F LOOPER SHAFT BUSH (F)
16 013761410 T hARXT5950#3 SET SCREW, (CP) M5.95
17 148877000 1w=rZoxanp LOOPER SHAFT BUSH (B)
18 013761410 1| bx2T5959 %3 SET SCREW, (CP) M5.95
19 181971001 1W=rxSoeY bh5- LOOPER SHAFT SET COLLAR
19-1 105209001 1ty rh5- SET COLLAR
19-2 062680812 1|+~ 2437-90x8 SCREW, PAN M4.37-40X8
20 506136009 HEE S UL LT FRONT FEED ARM CAP ASSY
21 111067001 HATVGFo2a09% PACKING
22 105214001 U ER S 2 L OIL GAUGE
23 105113001 1[¥2%21270 SCREW, M12.70
24 105215001 U AV E 2 PACKING
25 105216001 | 14|22 %3357 SCREW, M3.57
26 105217009 UEASZ L k] BALL BEARING CAP
27 105218001 L ERS AL P AP 37 PACKING
28 062670512 4]+~ 3357-40X5 SCREW, PAN M3.57-40X5
29 140518001 NoxxT794 SCREW, M7.94
30 081007070 1oV Jp7 ORING, P7
31 140421001 12x75¢€> OIL CAP
32 100022004 1% +5.95 NUT, M5.95

118-926-306




. %8> MR/ Upper threading mechanism/ Obererfadens/
Mécanisme de I'enfilage supérieur / Mecanismo del enhebrado superior
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J. Ll 2 PR/ Upper threading mechanism / Obererfadens /
Mécanisme de I'enfilage supérieur / Mecanismo del enhebrado superior

-16 —

REF.NO. CODE |[qQTY EL X NAME OF PARTS rRMY
6 062630412 4|3~ 2238-56X4 SCREW, PAN M2.38-56X4
7 105222001 19914 +rPo+18141 04  |THREAD GUIDE
8 062670512 1|3 ~2357-40x5 SCREW, PAN M3.57-40X5
9 062712012 1|+ ~2476-32x20 SCREW, PAN M4.76-32X20
18 105235101 1Mt ransns TENSION RELEASE CRANK
19 151602002 1|+ 222837 SET SCREW, M4.37
20 105236001 e ranxLene TENSION RELEASE CONNECTING ROD
21 105237002 | 2|¢#>3xv3s7 SHOULDER SCREW, M3.57
22 111077001 1 ranxLic= TENSION RELEASE LEVER
23 060670612 1]/¢4 > K357-a0x6 SCREW, BIND M3.57-40X6
24 111078001 1t ranxLi=-3529 TENSION RELEASE LEVER SHAFT
25 111506101 e rantLeness TENSION RELEASE CONNECTING ROD ASSY
25-1 111079001 e branxrene TENSION RELEASE CONNECTING ROD
25-2 100064005 1o 22357 SCREW, M3.57
25-3 149011001 tleranxysy TENSION RELEASE LINK
25-4 115132002 1|5 25476 SHOULDER SCREW, M4.76
25-5 111082001 1t ranxzsy§ TENSION RELEASE STUD
26 013760610 1| Fx2Ts5950 %3 SET SCREW, (CP) M5.95
27 111083001 1991 57 Ev vy UPPER THREAD TAKE-UP GUIDE
28 111188001 HerPorryH2 WASHER
29 111084001 11452357 SCREW, FLAT M3.57
30 182108001 1991 r5oEL23 UPPER THREAD TAKE-UP ASSY
30-1 105243001 LRSS ISR ae T UPPER THREAD TAKE-UP HOLDER
30-2 105244000 17 Eo 1 b9 TI(2 SPRING
30-3 105245001 1425238 SHOULDER SCREW, M2.38
30-4 100064005 1| 232357 SCREW, M3.57
31 111809001 HNUESx8ADSL FPLF1 NEEDLE BAR BUSH (D) THREAD GUIDE
32 062670712 1|3 ~33357-90x7 SCREW, PAN M3.57-40X7
33 105248003 1192 WASHER
34 111089001 UL RS F DY 1 UPPER THREAD TENSION BRACKET
35 105073001 1|78279% b x32595 SET SCREW, SOCKET M5.95
36 111189001 1971 ro 2823 UPPER THREAD STUD ASSY
37 111093001 19214 a3 SPRING
38 105277001 4l>2 1 rFam 148 LOWER THREAD TENSION PLATE
39 100645003 UELES WASHER
40 105234003 1| ra37 NUT, M4.37
43 181060001 o1 roanursys UPPER THREAD CAM WITH SCREW
43-1 100058003 | 2| K2 x¥s5.95 SET SCREW, M5.95

118-926-412




). il S B8R / Upper threading mechanism/ Obererfadens/
Mécanisme de I'enfilage supérieur / Mecanismo del enhebrado superior
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J. k%@ 2 MR/ Upper threading mechanism / Obererfadens /

Mécanisme de |'enfilage supérieur / Mecanismo del enhebrado superior

REF.NO. CODE Q'TY XA NAME OF PARTS RM
<A % > 5 — F /STANDARD,-6A,-8A>
1-1 111070109 19214 P F1481 UPPER THREAD GUIDE
2 111072009 NIV A1bPo+1bUYHy 14 |THREAD GUIDE SET PLATE
3 062630412 2|3 ~2238-56X4 SCREW, PAN M2.38-56X4
4-1 105221001 KIEM B ESS L4 THREAD RETAINER
5 111073001 2{45 %238 SCREW, FLAT M2.38
10-1 183167009 1No9214 739293 UPPER TENSION REGULATOR ASSY
10-1-1-1 111075009 19714 bF392 K941 UPPER THREAD ADJUST BRACKET
10-1-1-2 105225001 3|71 rFan oty TENSION STUD
10-1-1-3 105226001 |1 +r7o51 THREAD GUIDE
10-1-1-4 144105000 3|Fav vz yHR UPPER SPRING WASHER
10-1-1-5 105229001 3[FavvnrievHia LOWER SPRING WASHER
10-1-1-6 151012001 3|V NUT
10-1-2 145446001 61 bFaAYLYS TENSION DISC
10-1-3 159805001 3[4 bFIHHSHHT TENSION DISC PRESSER
10-1-4 105227001 3|1 rFay TENSION SPRING
10-1-5 105231000 3t ranse PIN
10-1-6 111076001 1M1 banxsy TENSION RELEASE SHAFT
10-1-7 105233002 1 rxxTa37 SET SCREW, M4.37
10-1-8 105234003 1|+ +a37 NUT, M4.37
<-5A,-7A>
1-2 105220109 19214 731841 UPPER THREAD GUIDE
4-2 105221001 213921 by THREAD RETAINER
10-2 183166009 Hr7214 539593 UPPER TENSION REGULATOR ASSY
10-2-1-1 105224009 174 v Fanfnsq UPPER THREAD ADJUST BRACKET
10-2-1-2 105225001 2[9974 bFIY KD TENSION STUD
10-2-1-3 105226001 21T+ P> 1 THREAD GUIDE
10-2-1-4 144105000 21739 oI ¥HR UPPER SPRING WASHER
10-2-1-5 105229001 2|FaAn e nxoah2R LOWER SPRING WASHER
10-2-1-6 151012001 2|FY b NUT
10-2-2 145446001 di4 rFaH 45 TENSION DISC
10-2-3 159805001 2[4 bFIAH S YT TENSION DISC PRESSER
10-2-4 105227001 2]4 bFAAY ISR TENSION SPRING
10-2-5 105231000 2|1 banxyy PIN
10-2-6 105232001 1t b2y TENSION RELEASE SHAFT
10-2-7 105233002 1 b x22437 SET SCREW, M4.37
1028 ____| 105234003 | tlryray | NUTM437_ 1]
<#* 7T 3> 1t—~Y/0OPTION PARTS><FOR CE>
41 $37186001 1 THREAD TAKE-UP COVER
42 062680712 2 SCREW, PAN M4.37-40X7

—-18 -
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K. T%:8 > B / Lower threading mechanism/ Untererfadens/
Mécanisme de I'enfilage infériur / Mecanismo de le enhebrado inferior

-19 -~
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K. T#%i& 2 Bk / Lower threading mechanism / Untererfadens /
Mécanisme de I'enfilage infériur/ Mecanismo de le enhebrado inferior

-20-

REF.NO. CODE |aoTv ELAq NAME OF PARTS RM{
7 062670412 1{3~2357-40x4 SCREW, PAN M3.57-40X4
8 062670512 1|+~ 3357-90x5 SCREW, PAN M3.57-40X5
9 062670812 1|#~23.57-40x8 SCREW, PAN M3.57-40X8
12 105255009 1|81 PLF174% LOWER THREAD GUIDE COVER
13 105256001 1| Por12ab2X18/% PLATE SPRING
14 062630412 2|F~2238-56X4 SCREW, PAN M2.38-56X4
15 105257009 1|Per128E>5173 LOWER THREAD GUIDE HINGE ASSY (L)
16 105260009 1|Po+r128L IR 3 LOWER THREAD GUIDE HINGE ASSY (R)
17 062671012 2|+~ 3357-40X10 SCREW, PAN M3.57-40X10
25 105268001 1184 b7+ 11242 PLATE SPRING
26 105269001 113a7or11812441 PLATE SPRING BRACKET
27 062670612 1|3~ 2357-40X6 SCREW, PAN M3.57-40X6
28 111107001 MPZEA T L R LOWER THREAD TENSION BRACKET
29 105274001 1|81 bFa9 5%y LOWER THREAD TENSION STUD
30 062670612 1|+ ~2357-20%6 SCREW, PAN M3.57-40X6
31 105276001 1284 bF395F Y003 LOWER THREAD TENSION NUT ASSY
34 013761612 1| bx2T5957# 3 SET SCREW, (CP) M5.95
3541 105280009 182140568274 LOWER THREAD TAKE-UP LEVER COVER
35-2 105281001 1|FoEL28 b 1552 PLATE SPRING
35-3 122771002 1|oA23238 SCREW, M2.38
35-4 105284001 11981 F B8 14T LOWER THREAD TAKE-UP LEVER SUPPORT
35-5 105285000 Hos1 b B850 LOWER THREAD TAKE-UP LEVER COVER SHAFT
35-6 105286001 1|81 7B 41 LOWER THREAD TAKE-UP LEVER BASE
35-7 062670612 2|3 ~22357-40%6 SCREW, PAN M3.57-40X6
35-8 105287001 1|FoELdHtPoF114 GUIDE PLATE
359 105288001 2| 4%xT238 SCREW, M2.38
35-11 062670512 1|+ ~3357-40X5 SCREW, PAN M3.57-40X5
35-12 025040232 1HeSy¥HzrFans WASHER, PLAIN M 4
35-14 105291001 1ot b5 B P F1 LOWER THREAD TAKE-UP LEVER GUIDE
35-15 105292001 1HFoELA b PLF1144 LOWER THREAD GUIDE PLATE
35-16 060670612 2|/¢ > £357-40X6 SCREW, BIND M3.57-40X6
35-17 105293001 2ivH % WASHER
35-18 105294001 PZER T VI-PIRd S Y ) LOWER THREAD GUIDE (L)
35-19 062670412 1|+ ~2357-40%4 SCREW, PAN M3.57-40X4
35-20 105296001 1|FrEvs1tbny THREAD GUIDE
35-22 105288001 12325238 SCREW, M2.38
36 100064005 2| A29357 SCREW, M3.57
37 181985001 PR -2 23 LOWER THREAD TAKE-UP ASSY
3741 105298001 181 b572E LOWER THREAD TAKE-UP
37-2 105299002 2| b X 2T635 SET SCREW, M6.35
38 105300001 IPZEAE LR &6 % LOWER THREAD FEED BAR GUIDE
40 013760610 1 bx2T5959#3 SET SCREW, (CP) M5.95
41 111113101 11 %P F112 THREAD TRIMMER GUIDE PLATE
42 111114101 111 +&%Y THREAD TRIMMER
43 062670612 2|#~21357-40%6 SCREW, PAN M3.57-40X6
46 111117001 1W=1HT28 p x1<2 SPRING
47 060670512 1]/¢¢ > K357-40X5 SCREW, BIND M3.57-40X5
50 047501242 HAFV TP AWS PIN, SPRING ROLL AWS
51 025350132 1leS¥Hroan WASHER, PLAINS 3.5

118-926-413
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K. F#il < B / Lower threading mechanism/ Untererfadens/
Mécanisme de I'enfilage infériur / Mecanismo de le enhebrado inferior
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K. T%ili o MR / Lower threading mechanism / Untererfadens /
Mécanisme de I'enfilage infériur / Mecanismo de le enhebrado inferior

—22—

REF.NO. CODE Q1Y PrEt NAME OF PARTS RM
<A # 4 — F /STANDARD,-6A,-8A>
1-1 111095009 o1 rPor184 LOWER THREAD GUIDE RETAINER
2 111072009 1|3vx1bpPoF1bUYr12 | THREAD GUIDE SET PLATE
3 062630412 2|+ ~2238-56X4 SCREW, PAN M2.38-56X4
4-1 105221001 3{3VYASLbHY THREAD RETAINER
5-1 111073001 6|r5xv238 SCREW, FLAT M2.38
6-1 111096009 1Hog1 b 7o+ 199T LOWER THREAD GUIDE SUPPORT
10-1 111097009 MO8 LPEFTPLF193 INGLINED GUIDE TUBE ASSY
1141 062670812 3|+ ~a3.57-30x8 SCREW, PAN M3.57-40X8
18-1 111099001 1|24 b3aPF+13J93 LOWER THREAD GUIDE PLATE ASSY
19 111103001 UVEEE S VAR YT L LOWER THREAD GUIDE
20 104336003 2| x%xT238 SCREW, M2.38
21 S01694001 1|45 % v238%4 SCREW, FLAT M2.38X4
22 111105001 1o x25238 SCREW, M2.38
23 111106004 1oe1raaP 3114 LOWER THREAD GUIDE PLATE
32-1 105277001 IPZEAS F L UEE | LOWER THREAD TENSION PLATE
33-1 111108001 UPEES T3 LAt TENSION SPRING
35-10 111110001 181 bt rPoF 1L LOWER THREAD GUIDE (L)
35-13 111111001 181 bt rPoF 415 LOWER THREAD GUIDE (S)
35-21 111112001 1|81 b1 bPoF114 LOWER THREAD GUIDE PLATE
<-5A,7A>
1-2 105249009 181 PoFr14841 LOWER THREAD GUIDE RETAINER
4-2 105221001 21391 bhH THREAD RETAINER
5-2 062630412 414 ~3238-56X4 SCREW, PAN M2.38-56X4
6-2 105250009 11081 bPoF1RMY LOWER THREAD GUIDE HOLDER
10-2 105251009 181857703193 INGLINED GUIDE TUBE ASSY
11-2 062670812 2]+~ 23.57-90x8 SCREW, PAN M3.57-40X8
18-2 105262001 11244 ,32PF123 LOWER THREAD GUIDE ASSY
32-2 105277001 IPZEdS FLDEE | LOWER THREAD TENSION PLATE
33-2 105278000 UPEE R X 3L PZAL TENSION SPRING
35-23 105289001 1|81 FLECRT MDY LOWER THREAD GUIDE (R)
3524 ___| 105297001 | 1|z>evsrqbnres | THREADGUIDEPLATE
<A #>H—F/STANDARD >
39-1 105301001 1=ist b PoF1441 LOOPER THREAD GUIDE BRACKET
48-1 111118001 =P+ 1 LOOPER GUIDE
49-1 062660612 1]+ ~2318-40X6 SCREW, PAN M3.18-40X6
<-5A,7A>
48-2 147292001 1fW—stt b P+ 4 LOOPER THREAD GUIDE
<-6A,-8A>
48-3 148878001 =181 b7+ 1 -6 LOOPER THREAD GUIDE -6
<-5A,-6A,-7A,-8A>
39-2 147291001 MUSIAC S W T 28 LOOPER THREAD GUIDE BRACKET
492 _____ |\ 062671412 | 1|r~assraoxis | SCREW,PANM3.57-40X14____ |
<-6A,-8A;5/32X2:3/16X2, -5A;5/16-3/8>
44 148939001 1|v=1¢HT77 4R LOOPER SIDE COVER (R)
45 148940001 1=t 241 LOOPER SIDE COVER (L)
<X % > 5 — K /STANDARD,-5A;3/16-1/4, -6A;1/8X2, -7A, -8A;1/8X2>
44 111115001 1jv=i¢H724R LOOPER SIDE COVER (R)
45 147889001 =122 4L LOOPER SIDE COVER(L)
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L. TFHiRIR / Lower shaft mechanism/ Untere Welle /
Mécanisme de I'arbre inférieur / Mecanismo del eje inferior

M1. 4 — SR (R 2 > 4 — K)/Gauge parts (Standard) / Lehren (Norm) /
Pieces du jauge (Standard) / Piezas de calibradores (Norma)

118-926-231
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L. THABAGR / Lower shaft mechanism / Untere Welle /
Mécanisme de I'arbre inférieur / Mecanismo del eje inferior

REF.NO. CODE £ X4 NAME OF PARTS RMY
1 111041001 Savy LOWER SHAFT
2 072620070 27 9% 62002 BALL BEARING, 62002
3 072620180 2359620122 BALL BEARING, 620122
4 105150000 RO LY o DE BALL BEARING BUSH
5 102716004 b X %437 SET SCREW, M4.37
6 181970009 RPYLIHr—-293 BEARING CASE ASSY
7 072630200 22596302 BALL BEARING, 6302
8 105062001 bAXT794 SET SCREW, M7.94
9 105155001 Y A29635 SCREW, M6.35
10 105156002 $A%437 SCREW, M4.37
118-926-305
M1. 75— IRk (X 2 2 4 — K)/Gauge parts (Standard) / Lehren (Norm) /
Piécesdu jauge (Standard) / Piezas de calibradores (Norma)
. REF.NO. CODE Erxq NAME OF PARTS RM{
1 b YEEE L NEEDLE CLAMP WITH SCREW
1-1 103408002 b X X437 SET SCREW, M4.37
2 111128019 TLUNYTVXS  (#19) NEEDLE TVXS5 (#19)
3 X nyts NEEDLE PLATE
a 100032004 ¥5%5437 SCREW, FLAT M4.37
5 b AHIYS PRESSER FOOT ASSY
5-1 $09397001 AHITH0R SPRING
6 060670812 154 > K357-00X8 SCREW, BIND M3.57-40X8
7 X *9 U8 FEED DOG
8 105173004 YAXV4.76 SCREW, M4.76
9 b N—1t5 3 LOOPER ASSY
9-1 X J AL LOOPER (S)
9-2 111160001 N—I5M LOOPER (M)
9-3 X W=t LOOPER (L)
9-4 062671612 + A 1357-40X16 SCREW, PAN M3.57-40X 16
9-5 111166001 W—=1GRILS Y 3 LOOPER HOLDER ASSY
9-6 062681012 F A 1437-40X10 SCREW, PAN M4.37-40X10
10 111167001 nyox NEEDLE GUARD
11 105303001 S X XT357 SCREW, M3.57
12 147980001 SYI=FLF118 LAPPER GUIDE PLATE
13 105129001 FLFI18YH2 LAPPER GUIDE PLATE WASHER
14 105130001 YR XU357 SCREW, M3.57
REZ ISR S I 1 & A Al i S | LAPPER (H) ASSY &
<FFvarn-vy> < OPTION PARTS >
23 151571001 FINGER GUARD
118-926-231
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M2. 5 — Pk (-5A)/ Gauge parts (-5A) / Lehren (-5A) /
Piéces du jauge (-5A) / Piezas de calibradores (-5A)
REF.NO. CODE |qTy e NAME OF PARTS [IR\VY
1 P 1nugxasus NEEDLE CLAMP WITH SCREW
1-1 103408002 | 2f{rx 2437 SET SCREW, M4.37
3 P4 IVEE ] NEEDLE PLATE
4 100032004 | 3|45 x<a37 SCREW, FLAT M4.37
5 P HETE T PRESSER FOOT ASSY
5-1 147871001 6|4z PIN
5-2 147872001 1+ 4 TMIc2 SPRING
5-3 $01295001 1| x2v238x35 SCREW, M2.38X3.5
5-4 147890001 1|4 Tr2 SPRING
5-5 147932001 1|8 2238 SHOULDER SCREW, M2.38
5-6 147875001 HESE1 EY SPRING
5-7 147877001 1|v=2+vr318 NUT, M3.18
5-8 147878001 I ER S 417181 SPRING
5-9 062660512 1|3 ~3 2 ¥318-90x5 SCREW, PAN M3.18-40X5
5-10 147879001 1|+ A2T348 SET SCREW, M3.18
5-11 111105002 UPZE 7K SCREW, M2.38
6 060670812 1}/¢1 > F357-40X8 SCREW, BIND M3.57-40X8
7 p 4 EXINYE FEED DOG ASSY
7-1 * 1frYUY oI SUB FEED DOG
7-2 147880001 2o xxv198 SCREW, M1.98
8 105173004 1o AxTa76 SCREW, M4.76
10 148973001 HIVEY X NEEDLE GUARD -5
1 111443003 1|7ES P x2T357 SET SCREW, M3.57
12 147980001 1svr—prerr114a LAPPER GUIDE PLATE
13 105129001 1Por1189%2 LAPPER GUIDE PLATE WASHER
14 105130001 2|o 22357 SCREW, M3.57
15 X 1|15v8=23 LAPPER ASSY
16 148876001 1Hnusrryysrag NEEDLE GUARD BRACKET
17 021670102 1|+v p12a357 NUT, 1 M3.57
18 062671012 1|3~ 2357-40x10 SCREW, PAN M3.57-40X10
19-1 * 1{n—-ses LOOPER (S)
19-2 Pd 1= LOOPER (L)
20 111443003 | 2|vneS bk x3x3357 SET SCREW, M3.57
21-1 148872001 1=rehn4s LOOPER HOLDER (S)
21-2 148874001 H=ren s LOOPER HOLDER (L)
22 | 062671012 | _ 2|r~assraoxo | SCREW,PANM3.57-40X10____ | |
<EMA> <FOR THICK MATERIALS >
2 111128019 | 2|z >>nutuxs (#19) NEEDLE TVXS5 (#19)
<FZLH> <FOR HEAVY >
A 11128022 | 2lsvonymvxs_(#22) | NEEDLETVXS(#22) N
<FTvaln—-y> < OPTION PARTS >
23 151572101 1 FINGER GUARD
118-926-231




M3.

4 — < BMR (-6A) / Gauge parts (-6A) / Lehren (-6A) /
Pieces du jauge (-6A) / Piezas de calibradores (-6A)

118-926-231
-27 -

)

P N
£ \

=3 &=




M3. 4 — JBif& (-6A)/ Gauge parts (-6A) / Lehren (-6A) /
Piéces du jauge (-6A) / Piezas de calibradores (-6A)

~28 ~

REF.NO. CODE ELxd NAME OF PARTS RM{

1 X NYTEZTY % NEEDLE CLAMP WITH SCREW

1-1 146427001 PFEAXTIBIHKS SET SCREW, SOCKET (CP) M3.18

3 bd ny<s NEEDLE PLATE

4 100032004 #3523 5437 SCREW, FLAT M4.37

5 X 4T3 PRESSER FOOT ASSY

5-1 147871001 THIEL PIN

5-2 147872001 FHIMIE SPRING

5-3 $01295001 Y AXT238X3.5 SCREW, M2.38X3.5

5-4 147890001 FHIFI2 SPRING

5-5 147932001 #2238 SHOULDER SCREW, M2.38

5-6 147875001 *4IBL/SE SPRING

5-7 147877001 YITI+Y 3.8 NUT, M3.18

5-8 147878001 A4 I5/(2 SPRING

5-9 062660512 + A2 318-80XS SCREW, PAN M3.18-40X5

5-10 147879001 (S EZRL SET SCREW, M3.18

5-11 111105002 S AXT238 SCREW, M2.38

6 060670812 154 > K357-40X8 SCREW, BIND M3.57-40X8

7 X AL FEED DOG ASSY

7-1 X Y2 23 SUB FEED DOG

7-2 P S AXT198 SCREW, M1.98

8 105173004 S ART8T6 SCREW, M4.76

10 148875001 UL Y 2 NEEDLE GUARD -6

1 111443003 TIES b X2 T357 SET SCREW, M3.57

12 147980001 SYN=PLF144 LAPPER GUIDE PLATE

13 105129001 FLFA18¥H2 LAPPER GUIDE PLATE WASHER

14 105130001 YA X387 SCREW, M3.57

15 X SYIN=y 3 LAPPER ASSY

16 148876001 NYDrRY Yo NEEDLE GUARD BRACKET

17 021670102 FY r12357 NUT, 1 M3.57

18 062671012  ~A23357-40X10 SCREW, PAN M3.57-40X10

19-1 X W= IN§ LOOPER (S)

19-2 148870101 —I¥M LOOPER (M)

19-3 X N=riL LOOPER (L)

20 111443003 INES b ART357 SET SCREW, M3.57

21-1 148872001 N—I1SRIL S LOOPER HOLDER (S)

21-2 148873001 W—I13RNEM LOOPER HOLDER (M)

21-3 148874001 W= INF NS LOOPER HOLDER (L)

22 ]! 062671012 |  3[+~a3s740x10 | SCREW,PANM3.57-40X10___________ | =
<EMRE> <FOR THICK MATERIALS >

2 111128019 2venytixs (#19) NEEDLE TVXS5 (#19)
<F=-LHA> <FOR HEAVY>

2________1 111128022 | 3|svonvivxs_ (#22) | NEEDLETVXS(#22) | |
<FToarni-vy> < OPTION PARTS >

23 151572101 FINGER GUARD

118-926-231




bradores (-7A)

M4 . 4 — JBAR (-7A) / Gauge parts (-7A) / Lehren (-7A)/
Pieces du jauge (-7A) / Piezas de cali
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M4. 45— TRk (-7A)/ Gauge parts (-7A) / Lehren (-7A) /
Piéces du jauge (-7A) / Piezas de calibradores (-7A)

~-30-

REF.NO. CODE |qQ7Y ELxq NAME OF PARTS RVY

1 X 1nussasyx NEEDLE CLAMP WITH SCREW

1-1 103408002 | 2|+ x3a37 SET SCREW, M4.37

3 X HIYEE NEEDLE PLATE

4 100032004 | 3|#53xa37 SCREW, FLAT M4.37

5 P IES T PRESSER FOOT ASSY

5-1 150670001 2|4z PIN

5-2 150671001 HERE172% SPRING

5-3 147932001 152238 SHOULDER SCREW, M2.38

6 014760622 1|7+ r x2 9595 SET SCREW, SOCKET (CP) M5.95

7 X HEZDNCH] FEED DOG ASSY

7-1 X N IYPL AL SUB FEED DOG

7-2 147880001 2| A2xT198 SCREW, M1.98

8 105173004 1o x2va76 SCREW, M4.76

10 148973001 1|nyms—s NEEDLE GUARD -§

1 105303001 1| x 2357 SCREW, M3.57

12 147980001 tsyr-rorr1s LAPPER GUIDE PLATE

13 105129001 1PrFra184H2 LAPPER GUIDE PLATE WASHER

14 105130001 2|y 22357 SCREW, M3.57

15 X 1S5vr—sz LAPPER ASSY

16 148876001 1numeryyrss NEEDLE GUARD BRACKET

17 021670102 1+v r12a357 NUT, 1 M3.57

18 062671012 1]+~ 2357-40X10 SCREW, PAN M3.57-40X10

19-1 X 1 =ses LOOPER (S)

19-2 P 1n-re LOOPER (L)

20 111443003 | 2|?nESFA32357 SET SCREW, M3.57

21-1 148872001 1n=rikngs LOOPER HOLDER (S)

21-2 148874001 1—sehn 4L LOOPER HOLDER (L)

22 | 062671012 { 2(+~a3s5740x10 I SCREW,PANM3.57-40X10_ | -
<E¥WA> <FOR THICK MATERIALS >

2 111128019 | 2|z o>nytvxs (#19) NEEDLE TVXS5 (#19)
<F=LB> <FOR HEAVY >

2 | 11128022 | 2fsv>nutvxs_(#22) | NEEDLETVXS(#22) ____________________ -
<FTogLni-vu> <OPTION PARTS >

23 156211101 1 FINGER GUARD

24 060660512 1 SCREW, BIND M3.18-40X5

118-926-231
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M5. 4 — J Pk (-8A)/ Gauge parts (-8A) / Lehren (-8A) /
Piéces du jauge (-8A) / Piezas de calibradores (-8A)

—32-

REF.NO. CODE EL Ao NAME OF PARTS RM|

1 X NYSXRTU% NEEDLE CLAMP WITH SCREW

1-1 146427001 FHEAXT318K SET SCREW, SOCKET (CP) M3.18

3 X NPT NEEDLE PLATE

4 100032004 #525437 SCREW, FLAT M4.37

5-1 P 4T Y3 PRESSER FOOT ASSY

5-1-1 150670001 AHIEL PIN

5-1-2 142747002 S A25476 SET SCREW 4.76

5-1-3 150671001 A4 TR SPRING

5-1-4 147932001 g25238 SHOULDER SCREW, M2.38

5-2 X AHITH3 PRESSER FOOT ASSY

5-2-1 X AHIEL PIN

5-2-2 X Y IFICR SPRING

5-2-3 147932001 go3238 SHOULDER SCREW, M2.38

6 014760622 P+ b A2T595 SET SCREW, SOCKET (CP) M5.95

7 P oYKy 3 FEED DOG ASSY

7-1 X WL SUB FEED DOG

7-2 P SAXT198 SCREW, M1.98

8 105173004 S AXT476 SCREW, M4.76

10 148875001 NYHs—¢ NEEDLE GUARD -6

11 111443003 INES b A% T357 SET SCREW, M3.57

12 147980001 SYN-—PLF114 LAPPER GUIDE PLATE

13 105129001 PLFL418¥HR LAPPER GUIDE PLATE WASHER

14 105130001 Y ARXT387 SCREW, M3.57

15 X 5916-43 LAPPER ASSY

16 148876001 NYSER YIS NEEDLE GUARD BRACKET

17 021670102 +Y r152357 NUT, 1 M3.57

18 062671012 + A'21357-40X10 SCREW, PAN M3.57-40X 10

19-1 X —11%s LOOPER (S)

19-2 148870101 N=rtm LOOPER (M)

19-3 X N=nL LOOPER (L)

20 111443003 IRES FAXTI57 SET SCREW, M3.57

21-1 148872001 N— 1SRN S LOOPER HOLDER (S)

21-2 148873001 W= EM LOOPER HOLDER (M)

21-3 148874001 N=1EN AL LOOPER HOLDER (L)

22 ]! 062671012 } _ 3|#~33s740x10 | SCREW,PANM3.57-40X10_____________ | -
<H¥A> <FOR THICK MATERIALS >

2 111128019 ToLnYTUXS  (#19) NEEDLE TVX5 (#19)
<F=LB> <FOR HEAVY >

2 _ 111128022 | 3|3>>nytvxs (#22) |l NEEDLETVXS(#22) =
<FFyvgrit-vy> < OPTION PARTS >

23 156211101 FINGER GUARD

24 060660512 SCREW, BIND M3. 18-40X5

118-926-231




7 . {HRSMR / Accessories / Zubehor / Accessoires / Accesorios

] 3-1 11-1-7-3

9 1 11-2-4-2—

11-2-1-1

21— §

11-2-9

11-2-8

el =3—D

H-2-11-3 TP N 1224 8 1124222 T

1-2-n-1 i Lvo—n-z-n-zl@__

1-2-11-4—F gl N-2-1 11-2-12-3
11-2-1-3

O HRROBMITETILHHNET,

© The details of included accessories are subject to change.

© Anderungen in der Aufstellung der Mitgelieferten Zubehore sind vorbehalten.
© Les détails des accessoires inclus sont sujets & des changements.

© Los detalles des los accesorios inclufdos pueden variar.

11-1-6 @":: ::::12-2

NS 11-2-1222

g—11-1-5

11-1-1-5  11-1-4

H-5-1-4

25

11-2-12-1

?——l 1-2-12-4

118-926-910
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Z. {1RSBAR / Accessories / Zubehor / Accessoires / Accesorios

REF.NO. CODE _|qQTY £ A NAME OF PARTS RM

1 122991001 | 1|7v2E>%y74n ACCESSORY BAG

3-1 105344001 | 1|2 =7 22.6x70 SCREW DRIVER2.6X70

3-2 101572101 | 1|2 Y77 55x190 SCREW DRIVER 5.5X190

42 100887001 |  1)|x/vF8x9 SPANNER 8X9

7 117466000 | 1|E>+v b PINCETTE

8 114483002 | 1|RUF15-22 OILER ASSY

9 154702002 | 1|x1ns>2 OIL TANK

12 133636009 | 1 THREADLE PEDAL

13 180827009 | 2 THREADLE PEDAL STOPPER ASSY

14 117437109 | 1 FOOT LIFTER PEDAL

15 109656009 | 1 CONNECTING LEVER (L)

16 100463001 | 2 BOLT, M7.94

17 106062009 | 1 THREADLE PEDAL SHAFT

18 109657009 | 2 THREADLE PEDAL BRACKET

19 100469002 | 4 WOOD SCREW, FLAT M5.1X26

20 105359001 | 2 CONNECTING ROD

21 181225001 | 1 CONNECTING ROD CLAMP ASSY

22 116016001 | 2 PEDAL STOPPER

23 021400106 | 2 NUT, 1 M4

P 062401406 | | 2| o [ SCREW,PANMAX14 1
<th 4, MMA / FOR MEDIUMTHICK, THICK MATERIALS >

5 | 111128019 | 8|z>>nuTvxs (#19) | NEEDLE TVX5 (#19) |
<7 = L F/FORDENIM>

N 1.1_1_1.299_23-}___QI.E."{.‘/_'_‘?_W&-_(f_Z_Zl ______ }NEEQ'.-E_TY!_S.@}?) _____________________ .,--
<-6A,-7A,-8A>

33 | 501943001 | 1]|ens#mrsv7216 | SCREW DRIVER 1.6 |
<-7A,-8A>

4-1 | 142721001 | 1]en 2% zst33 | HEXAGONAL WRENCH 3 |
<-5A,-6A,-7A,-8A>

25 148298001 | 1]|z~-¥ SPACER

118-926-910




. {1BSAMR / Accessories / Zubehor / Accessoires / Accesorios

! 341

11-2-1-1

11-2-9
11-2-8 »
11-2-11-3—23.
11-2-11-1
11-2-11-4

RN

OHBROHMERETI BN ET.
© The details of included accessories are subject to change.

11-2-6 11-2-2-1

i Lq—n-z-n-zl@__ T
11-2-1- H-2-1 11-2-12-3

1-1-7-3

—11-1-5

11-1-4

11-1-1-8

—11-2-2-2

© Anderungen in der Aufstellung der Mitgelieferten Zubehdre sind vorbehalten.

© Les détails des accessoires inclus sont sujets & des changements.
© Los detalles des los accesorios inclufdos pueden variar,

118-926-910
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Z. B SER / Accessories / Zubehér / Accessoires / Accesorios

REF.NO. CODE (X NAME OF PARTS RM

<X 4> 4 — F |STANDARD,-6A,-8A>

11-2 $02771109 118781936 COTTON STAND ASSY 6

11-2-1 150189109 T30k BRACKET

11-2-2 $02773001 TSI bRV COTTON STAND BRACKET SCREW SET
11-2-2-1 062060806 F~206X8 SCREW, PAN M6X8

11-2-2-2 031452206 T E745%X22 WOOD SCREW, ROUND M4.5X22
11-2-3 150172003 ASLILT COLUMN PIPE

11-2-4 150106003 ASLyITL b3 COLUMN JOINT ASSY

11-2-4-1 062501406 F~25X14 SCREW, PAN M5X 14

11-2-4-2 021500106 122+ Y kS NUT, 1 M5

11-2-5 150174000 A3 4LxYYT COLUMN caAP

11-2-6 $02779009 2T =FENH -3 SPOOL HOLDER 3

11-2-7 $02782001 AT =xTwY+3 SPOOL SCREW SET 3

11-2-7-1 150179002 AT=-nT8 SPOOL SHAFT (B)

11-2-7-2 028050246 XY H 25 WASHER, SPRING 2-5

11-2-7-3 021500106 1224V kS NUT, 1 M5

11-2-7-4 $37037001 FA~X2kS5Y5X32 SCREW, PAN(P WASHER)M5X32
11-2-7-5 $37038001 FANIESY5X14 SCREW, PAN(P WASHER)MSX 14
11-2-8 150180001 TrYS SPOOL STAND BASE

11-2-9 150182000 2T ==Y b SPOOL MAT

11-2-10 126863001 2T =novaL SPOOL CUSHION

11-2-11 $02784009 FNI =YY IARY b HOLDER SUPPORT (A) SET
11-2-11-1 150188009 AT = WENT—HH4TA SPOOL HOLDER SUPPORT (A)
11-2-11-2 062501006 F+~25X10 SCREW, PAN M5X10

11-2-11-3 021500106 134V ks NUT, 1 M5

11-2-11-4 031452206 TV E 745X22 WOOD SCREW, ROUND M4.5X22
11-2-12 502785009 RNH—HHT SPOOL HOLDER SUPPORT SET
11-2-12-1 150194009 2T =R NS—44IB SPPOL HOLDER SUPPORT (B)
11-2-12-2 062501006 +~A25X10 SCREW, PAN M5X10

11-2-12-3 021500106 12a2+Y ks NUT, 1 M5

11-2-12-4 031452206 TNE745X22 WOOD SCREW, ROUND M4.5X22
11-2-13 $02788009 ALY ENH—-9 33 THREAD HANGER ASSY 3
<-5A,-7A>

11-1 $02768109 11 r857481934 COTTON STAND ASSY 4

11-1-1 150189109 1755 BRACKET

11-1-2 $02773001 1FTSHyrxsey COTTON STAND BRACKET SCREW SET
11-1-2-1 062060806 2|F+~6xs SCREW, PAN M6X8

11-1-2-2 031452206 3|7 E745x22 WOOD SCREW, ROUND M4.5X22
11-1-3 150172003 212541847 COLUMN PIPE

11-1-4 150106003 1[asayassrys COLUMN JOINT ASSY

11-1-4-1 062501406 2]F~2a5x14 SCREW, PAN M5X 14

11-1-4-2 021500106 213+ bs NUT, 1 M5

11-1-5 150174000 1Hasuxyv7y COLUMN capP

11-1-6 $02778002 2|2 F=nkn4-2 SPOOL HOLDER 2

11-1-7 $02780001 2127 =2 T€Y b2 SPOOL SCREW SET 2

11-1-7-1 150179002 27— 8 SPOOL SHAFT (B)

11-1-7-2 028050246 Q115X H 225 WASHER, SPRING 2-5

11-1-7-3 021500106 8124V s NUT, 1 MS

11-1-7-4 $37037001 2{F~Xa k5 ¥5x32 SCREW, PAN(P WASHER)M5X32
11-1-7-5 $37038001 2|F~aES5¥5X14 SCREW, PAN(P WASHER)M5X 14
11-1-8 150180001 ALY b SPOOL STAND BASE

11-1-9 150182000 42T =3y b SPOOL MAT

11-1-10 126863001 4|2 F-nov 3 SPOOL CUSHION
1141 |502786002 | 2|avyknva-gzz [THREADHANGERASSY2
<#itH A / FOR EXPORT>

10 144228001 HEAD COVER

—36 —
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{1445/ 8BsR

—5%555 / DIFFERENT PARTS LIST/ ZUBEHORLISTE/

LISTE DES PIECES ACCESSOIRES / LISTA DE PIEZAS ACCESORIAS
<2 44— K/STANDARD >
gg_ P 7/64 x 2 (2.8mmX2) 1/8 % 2 (3.2mmX2) 5/32x 2 (AmmX2) |3/16x2 (4.8mmX2)
ref. [N m""f —_— A HmA A EmA
Neo' ameore Thick materials Thick materials Thick materials Thick materials
g o
AVE &
YIRIEDZ
Needle clamp ~
with screw
181078-001 181079-001 181080-001 181081-001
M1-3]4t ] \\\\ S
Needle plate =
111130-001 111132-001
® I M @ %
M1-5|Presser foot
assy
111143-001 153785-001
(1B [L / wide) 111152-001
Mi-7|% ) @& «— «—
Feed dog
JIPEWAR |:|
Looper assy
ALY
LooperS)
(=17
M1-9| Looper M) 111827-001 111828-001 111829-001 111830-001
(L— %L/ (111156-001) (111157-001) (111158-001) (111159-001)
Looperl) (111160-001) (111160-001) (111160-001) (111160-001)
(111161-001) (111162-001) (111163-001) (111164-001)
M- |5 wit—8
15 |Lapper assy
111171-001 (H) 101564-001 (H) 111177-001 (H)
118-926-231
—-37-
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<-5A>_7K§t /Twin Needles

30 oo 3/16 (4.8mm) 1/4 (6.4mm) 5/16 (7.9mm) 3/8(9.5mm)
&8 Name of A TFZLHAB F=LH FZLA
|Ref.No. parts Thick materials Heavy materials Heavy materials Heavy materials
Ny Sx
>4
IM2-1 | Needle
clamp
with screw
(M2-3 | &t L]
Needle plate
# T M
M2-5 | Presser foot
assy
148956-101
= U EMl
M2-7 |Feed dog
assy
""""" iz
M2-7-1 Sub feed dog 159590-001
~M2-15 Swvii—¥
Lapper assy
159609-001 (H) 147302-001 (XH) 148951-001 (XH) 148936-001 (XH)
ma2-
19-1 =13 (S)
Looper (S)
159591-001 148869-101 148949-001 148934-001
M2-
19-2 =3 ()
Looper (L)
159592-001 148871-101 148950-001 148935-001
118-926-231
-38—




<-6A>=7A$t/Three Needles

-39 -

&R o 1/8 x 2 (3.2mmX2) 5/32x2 3/16x2
g2 | TS T F-LA EEYN- R (4.0mmx2) | (4.8mmX2)
Ref. arts | Heavy materials | Heavy materials | Thick materials F=—LRB F=LA
No. 2 (Fx#%1.9) (E2#1.0) (R ®) Heavy materials | Heavy materials
Ny Ix
«M3-1 % St
Needle
clamp
with screw
it R
M3-3 |Needle
plate
i |
M3-5 |Presser
foot assy
148928-101
M3-7 |3 )
Feed dog
assy
VESIYPZ:
7-1__isubfeeddog
M3- |SxxT198
7-2 Screw,M1.98
rA A
M3- |#
15 Lapper
assy
147302-001 (XH) 101564-001 (H) | 148951-001 (XH) | 148936-001 (XH)
M3- [ —7%(S)
19-1 |Looper (S) «— «
148869-101 148949-001 148934-001
J IR WAL
M3- (M)
19-2 |[Looper o «— «— «—
(M)
148870-101
m3- |[=st (U
19-3 |Looper (L) L -
148871-101 148950-001 148935-001
118-926-231
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<-7A>_7§t / Twin Needles

£ e 3/16 (4.8mm) 1/4 (6.4mm)
&2 Name of E¥A F=-LHA
|Ref.No. parts Thick materials Heavy materials
Ny dx
>t
[M4-1 | Needle
clamp
with screw
181077-001 181074-001
Ma-3 |4t L ==
Needle plate
159614-001 150666-001
# T M
M4-5 | Presser foot
assy
% U AR
M4-7 | Feed dog
assy
N IYEZ:
M4-7-1 Sub feed dog 159590-001 147307-001
M4-15 | 5 v /3—#i
Lapper assy
159609-001 (H) 147302-001 (XH)
&m
19-1 =1%(8)
Looper (S)
159591-001 148869-101
M4-
192 [ —/3()
Looper (L)
159592-001 148871-101

—40 -

<15RI:E3CE85h / OPTION PARTS >

FARALS |
Lapper assy
7/32
1/4
5/16
3/8
111180-001(MH)
118-926-231




<-8A>=%{t/Three Needles

Y] o2 1/8 x 2 (3.2mmX2) 5/32x2 3/16x2
BB N:r:\e of FZLH F-LHA L E7):] (4.0mmX2) (4.8mmX2)
Ref. e Heavy materials | Heavy materials | Thick materials F= LR F=LHB
No. pa (Ex31.9) (E23£1.0) (ER 2= 48) Heavy materials | Heavy materials
N 4%
E A
M5-1|Needle - «
clamp
with screw 181716-001
A
MS-3 | &t R =
Needle plate
150667-001
M5-
51, [#f T #
5-2
Presser foot
assy
'''''' s fsgfi-"" 150670-001 151481-001 -
Spring 150671-001 151482-001 “«
M5-7 |3 ') B4
Feed dog
BT S
7-1__|subfeeddog __
L FESIK ]
7-2 | Screw,M1.98
MS5-
15 |5v/s—# )
Lapper assy =
147302-001 (XH) 101564-001 (H) |148951-001 (XH) 148936-001 (XH)
M5- |[JL—7% (S)
19-1 |Looper (S) €« -
148869-101 148949-001 148934-001
Iws-
19-2 |b=17% (M) - « «
Looper (M)
148870-101
Ms- |JL—/% (L)
19-3 jLooper (L) €« «—
148871-101 148950-001 148935-001
118-926-231

- 41 -
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=
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INDEX/INDICE
CODE REF.NO. |Page CODE REF.NO. |Page CODE REF.NO.  [Page
501295001 | M2 - 5-3 26 021500106 |2 - 11-2-4-2 | 36 062671012 |F - 29 8
M3 -5-3 28 z -11-2-7-3 | 36 G -138 10
501694001 | K - 21 22 z -11-2-11-3] 36 K -17 20
501943001 |2 -3-3 34 z -11-2-12-3] 36 M2 - 18 26
502768109 |2 - 11-1 36 021670102 M2 - 17 26 M2 - 22 26
502771109 |z - 11-2 36 M3 - 17 28 M3 - 18 28
$02773001 |z -11-1-2 | 36 M4 - 17 30 M3 - 22 28
z -11-22 | 36 M5 - 17 32 M4 - 18 30
502778002 |z -11-1-6 | 36 021710212 f - 12 8 M4 -22 30
502779009 |z -11-26 | 36 025040232 [k -35-12 | 20 M5 - 18 32
$02780001 |2 -11-1-7 | 36 025060232 |G - 5-29 12 M5 -22 32
502782001 |z -11-2-7 | 36 025080132 |G -4 10 062671412 |K - 49-2 22
502784009 |z -11-2-11 | 36 025350132 |K - 51 20 062671612 | M1 -9-4 24
502785009 |z -11-2-12 | 36 028050246 [z -11-1-7-2 | 36 062680512 |G - 1-29 10
502786002 2 -11-1-11 | 36 -1127:2 | 36 062680712 |G -5-8-1 10
$02788009 |2 -11-2-13 | 36 028680242 [E - 22 6 ) -42 18
506136009 |H -20 14 031452206 |z -11-1-22 | 36 062680812 |E  -23 6
$06259001 |F - 1-1 8 -11-222 | 36 H -19-2 14
506260001 |F - 1-2 8 -11-2-11-4f 36 062681012 |C -8 4
506261001 |[F -1-3 8 -11-2-12-4] 36 D -3-1-3 4
$09397001 | M1 -5-1 24 047501242 K -50 20 M1 -9-6 24
518874001 [C - 10 4 048040342 |G - 1-43 10 062681212 |D  -3-1-2 4
$25125001 |G - 1-7 10 060660512 [M4 - 24 30 062710812 [E - 12 6
$25126001 |G -1-20 10 V5 - 24 32 062712012 |J -9 16
$31013001 |G -5-5 10 060670512 D - 1-1-1 4 062761012 |G -5-30 12
$33751001 [D -4 4 K -47 20 071063550 |F - 31 8
$35656001 |[H -6-1-2 | 14 060670612 P -23 16 072600040 |G - 1-2 10
$36058001 |G -1-15 10 -3516 | 20 072620070 |L -2 24
$36061001 [G - 1-24 10 060670812 M1 - 6 24 072620180 L -3 24
$37037001 |2 -11-1-7-4| 36 M2 -6 26 072620200 |B -2 2
z -11-2-7-4] 36 M3 -6 28 072630200 [B -6 2
$37038001 {2 -11-1-7-5] 36 062060806 Z - 11-1-2-1 | 36 L -7 24
z -11-2.7-5] 36 -11-2:2-1 | 36 081003670 |G - 1-41 10
$37186001 |J -41 18 062401406 2 - 24 34 081006070 D -5 4
013760610 [J -26 16 062501006 2 - 11-2-11-2] 36 081007070 |H -30 14
K -40 20 -11-2-12-2 36 081025570 |G - 1-18 10
013761410 |H -16 14 062501406 2 -11-1-4-1 | 36 100022004 [H - 32 14
H -18 14 -11-24-1 | 36 100032004 | M1 -4 24
013761612 |[K -34 20 062630412 | -3 18 M2 -4 26
014680422 |G -1-27 10 -6 16 M3 -4 28
G -53 10 -3 22 M4 -4 30
G -515 12 -5-2 22 M5 -4 32
G -5-20 12 -14 20 100058003 [J - 43-1 16
G -1 12 062660512 M2 -5-9 26 100064005 [J - 25-2 16
014760622 |E - 19 6 M3 -5-9 28 ) -30-4 16
G -15 10 062660612 |K - 49-1 22 K -36 20
G -1-10 10 062670412 K -7 20 100242003 |[F - 24 8
G -1-16 10 -35-19 | 20 100251001 JC  -17 4
G -1-17 10 062670512 |H -28 14 D -2-1-1 4
G -1-23 10 -8 16 100257010 [F  -22 8
G -1.25 10 -8 20 100260001 [C - 14 4
G -523 12 -35-11 20 F -3 8
M4 -6 30 062670612 K -27 20 F -5 8
MS -6 32 -30 20 H -8 14
014770622 |¢ -4 6 -35.7 20 100279109 |G -5-4 10
E -6 6 -43 20 100366001 [H -9-2 14
G -5-12 12 062670712 |G - 1-8 10 100463001 [z - 16 34
017681012 |H -3 14 -1-21 10 100469002 [z - 19 34
017821813 |G -3 10 -32 16 100645003 |J -39 16
017822212 |G -2 10 062670812 ¢ -2 4 100887001 |z -4-2 34
021400106 }Z -23 34 -9 20 101091001 [A -6 2
021500106 |Z - 11-1-4-2] 36 - 11-1 22 101572101 |z -3-2 34
zZ_-11-1-7-3] 36 2112 § 22 | |101800001 JE .17 6

—42 -




&5 |/INDEX/VERZEICHIS/

INDEX/INDICE
CODE REF.NO. Page CODE REF.NO Page CODE REF.NO Page
102716004 |H - 1-1-1 14 105164000 |D -1-3 4 105269001 |[K -26 20
L -5 24 105166000 |D -2-2 4 105274001 | K -29 20
102843004 |F -26 8 H -1-2 14 105276001 | K -31 20
102921002 |[F -17 8 105168001 |D -3-1-1 4 105277001 |J -38 16
103408002 | M1 - 1-1 24 105170001 |D -3-2 4 K -32-1 22
M2 -1-1 26 105173004 | M1 -8 24 K -32-2 22
M4 -1-1 30 M2 -8 26 105278000 | K -33-2 22
104336003 | K -20 22 M3 -8 28 105280009 | K -35-1 20
104449009 |[F -30 8 M4 -8 30 105281001 | K -35-2 20
105056000 |B -3 2 M5 -8 32 105284001 | K -35-4 20
105057000 |B -4 2 105176001 |F  -6-1 8 105285000 | K -35-5 20
105062001 |B -7 2 H -13 14 105286001 | K -35-6 20
L -8 24 105184000 |H -6-1-1 14 105287001 | K -35-8 20
105063001 |B -8 2 105187001 {H -6-2 14 105288001 | K -35-9 20
105064001 |B -9-1 2 105188001 |[H -7 14 K -35-22 20
105065001 |B -9-2 2 105190001 JH -6-3 14 105289001 | K -35-23 22
105066001 |B  -9-3 2 105191001 |H -6-4 14 105291001 | K -35-14 20
105067001 |B -9-4 2 105209001 |H -19-1 14 105292001 | K -35-15 20
105071001 |B -9-7 2 105214001 |H -22 14 105293001 {K -35-17 20
105073001 |C -16 4 105215001 |G -1-45 10 105294001 | K -35-18 20
J -35 16 H -24 14 105296001 | K -35-20 20
105074001 |C -1-1 4 105216001 |H -25 14 105297001 |K -35-24 22
105075001 |C -1-2 4 105217009 |H -26 14 105298001 | K -37-1 20
105076001 |C -1-3 4 105218001 {H -27 14 105299002 | K -37-2 20
105077000 |C -5 4 105220109 |J -1-2 18 105300001 | K -38 20
105078001 |C -6 4 105221001 {J  -4-1 18 105301001 | K -39-1 22
105079001 |C -7 4 J -42 18 105303001 |M1 - 11 24
105091001 |F -2 8 K -4-1 22 M4 -11 30
105094009 |[F -7 8 K -4-2 22 105333001 |[F -19 8
105095001 |F -8 8 105222001 }J -7 16 105337001 JA -4 2
105096009 |F -9 8 105224009 |J -10-2-1-1] 18 105341001 JA -7 2
105100001 |F - 10 8 105225001 jJ -10-1-1-2] 18 105344001 |Z -3-1 34
105103001 |F -14 8 J  -10-2-1-2] 18 105359001 |Z -20 34
105104001 [F -15 8 105226001 jJ -10-1-1-3] 18 105363001 JC -4 4
105105009 |F - 16 8 J  -10-2-1-3] 18 106062009 {Z -17 34
105106001 |F -18 8 105227001 JJ -10-1-4 18 106568003 |G -5-17 12
105113001 |G -1-44 10 J -10-2-4 18 106794001 |G -5-6 10
H -23 14 105229001 |J -10-1-1-5] 18 107308001 {E -9 6
105129001 {M1 - 13 24 J -10-2-1-5] 18 108896001 |C -3 4
M2 -13 26 105231000 JJ - 10-1-5 18 109153001 |G -1-26 10
M3 -13 28 J -10-2-5 18 109656009 §Z -15 34
M4 -13 30 105232001 }J -10-2-6 18 109657009 |Z -18 34
M5 -13 32 105233002 |J - 10-1-7 18 109993001 |C -23 4
105130001 M1 -14 24 J  -10-2-7 18 111019000 |B -1 2
M2 -14 26 105234003 |J -10-1-8 18 111020001 fC -15 4
M3 -14 28 J -10-2-8 18 111024001 |C -13 4
M4 -14 30 J -40 16 111025001 |F -4-1 8
M5 - 14 32 105235101 |J -18 16 111026001 |F -27 8
105131009 |[E -1 6 105236001 }J -20 16 111027001 |F -21 8
105132001 |E -2 6 105237002 fJ -21 16 111028009 |F -20 8
105138009 |[E -8 6 105243001 |J -30-1 16 111032001 JF -23 8
105140009 |[E -10 6 105244000 |J -30-2 16 111033001 |F -25 8
105141001 {E - 11 6 105245001 |J -30-3 16 111034009 |E -1 6
105144001 |[E -14 6 105248003 |J -33 16 111037001 |E -7 6
105146001 |[A -5 2 105249009 {K -1-2 22 111038009 [E -8 6
E -16 6 105250009 |K -6-2 22 111039009 [E -13 6
105150000 L -4 24 105251009 | K -10-2 22 111040009 |E -15 6
105155001 L -9 24 105255009 | K -12 20 111041001 L -1 24
105156002 |L -10 24 105256001 |K -13 20 111044101 |D -3-1 4
105157001 {D -1 4 105257009 {K -15 20 111047001 {H -2 14
105161003 |D -1-1-2 4 105260009 |K -16 20 111049001 {H -4-1 14
105162001 |D -1-1-3 4 105262001 |K -18-2 22 111050000 |H -4-2 14
105163001 |D -1-2 4 105268001 | K -25 20 111051001 |H -5 14
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INDEX/INDICE
CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
111056001 |H -9-1 14 111443003 [ M3 - 20 28 147932001 M4 -5-3 30
111058001 [H -12 14 M4 -20 30 M5 -5-1-4 32
111059001 JH -14 14 M5 -1 32 M5 -5-2-3 32
111060000 |H -15 14 M5 -20 32 147980001 M1 -12 24
111067001 {H -21 14 111506101 JJ -25 16 M2 -12 26
111070109 |J - 141 18 111809001 §J -31 16 M3 -12 28
111071101 JF -28 8 111863001 |C -19 4 M4 -12 30
111072009 [J -2 18 112618001 |G -5-9 10 M5 -12 32
K -2 22 112763001 |G -5-2 10 148006001 -1 8
111073001 }J -5 18 113605001 |C -9 4 148007001 -13 8
K -5-1 22 113608000 |C -22 4 148294001 -1-33 10
111075009 jJ  -10-1-1-1] 18 114483002 |z -8 34 148298001 -25 34
111076001 }J -10-1-6 18 115132002 |J -25-4 16 148870101 M3 -19-2 28
111077001 |J -22 16 116016001 §Z2 -22 34 M5 -19-2 32
111078001 §J -24 16 117437109 |z -14 34 148872001 M2 -21-1 26
111079001 }J  -25-1 16 117466000 |2 -7 34 M3 -21-1 28
111082001 |J -25-5 16 117934009 |G -1-12 10 M4 - 21-1 30
111083001 1J -27 16 117948000 {H -10 14 M5 -21-1 32
111084001 }1J -29 16 120311002 |B -9-5 2 148873001 M3 -21-2 28
111089001 |J -34 16 122771002 [K -35-3 20 M5 -21-2 32
111093001 }J -37 16 122991001 |z -1 34 148874001 |M2 -21-2 26
111095009 |K -1-1 22 123006001 |C -18 4 M3 -21-3 28
111096009 |K -6-1 22 126863001 fZ -11-1-10 | 36 M4 -21-2 30
111097009 | K -10-1 22 Z -11-2110] 36 M5 -21-3 32
111099001 |K -18-1 22 133636009 |2 -12 34 148875001 M3 - 10 28
111103001 | K -19 22 140421001 |H -31 14 M5 -10 32
111105001 | K -22 22 140518001 |H -29 14 148876001 M2 - 16 26
111105002 | M2 -5-11 26 140890009 |C -20 4 M3 - 16 28
M3 -5-11 28 141099001 |G -5-7 10 M4 - 16 30
111106004 [K -23 22 142721001 }]Z -4-1 34 M5 - 16 32
111107001 |K -28 20 142747002 | MS -5-1-2 32 148877000 |H -17 14
111108001 K -33-1 22 143602001 |G -6 12 148878001 |[K -48-3 22
111110001 | K -35-10 22 144105000 |J -10-1-1-4] 18 148939001 K -44 22
111111001 | K -35-13 22 J  -10-2-1-4] 18 148940001 K -45 22
111112001 |K -35-21 22 144228001 |Z -10 36 148973001 M2 - 10 26
111113101 |[K - 41 20 145446001 |J  -10-1-2 18 M4 - 10 30
111114101 K -42 20 J  -10-2-2 18 149011001 -25-3 16
111115001 |[K -44 22 145826001 JA -2 2 150106003 -11-1-4 36
111117001 |[K -46 20 146427001 | M3 -1-1 28 -11-2-4 36
111118001 | K -48-1 22 M5 - 1-1 32 150172003 -11-1-3 36
111128019 J2 -5 34 147291001 ] K -39-2 22 -11-2-3 36
M1 -2 24 147292001 [K -48-2 22 150174000 -11-1-5 36
M2 -2 26 147863001 |C -15 4 -11-2-5 36
M3 -2 28 147865001 |F -4-2 8 150179002 -11-1-7-1 | 36
M4 -2 30 147871001 | M2 -5-1 26 -11-2-7-1 | 36
M5 -2 32 M3 -5-1 28 150180001 -11-1-8 36
111128022 |z -5 34 147872001 | M2 -5-2 26 -11-2-8 36
M2 -2 26 M3 -5-2 28 150182000 -11-1-9 36
M3 -2 28 147875001 M2 -5-6 26 -11-2-9 36
M4 -2 30 M3 -5-6 28 150188009 -11-2-11-1] 36
M5 -2 32 147877001 [ M2 -5-7 26 150189109 -11-141 36
111160001 [ M1 -9-2 24 M3 -5-7 28 - 11-2-1 36
111166001 | M1 -9-5 24 147878001 | M2 -5-8 26 150194009 -11-2-12-1] 36
111167001 } M1 - 10 24 M3 -5-8 28 150553003 D -7 4
111188001 }J -28 16 147879001 | M2 -5-10 26 150608001 -1-22 10
111189001 JJ -36 16 M3 -5-10 28 150611001 -1-28 10
111191001 [A -13 2 147880001 | M2 -7-2 26 150612001 -1-30 10
111193001 |B  -9-6 2 M4 -7-2 30 150613001 -1-31 10
111194001 |B - 10 2 147889001 | K -45 22 150614001 -1-32 10
111419001 JA -12 2 147890001 | M2 -5-4 26 150641001 -1-39 10
111443003 [ M2 - 11 26 M3 -5-4 28 150653001 -3-2 6
M2 -20 26 147932001 | M2 -5-5 26 150657001 -5-2 6
M3 - 11 28 M3 -5-5 28 150659001 -18 6
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CODE REF.NO. |Page CODE REF.NO.
150661001 |[E -20 6 TBT108001 |D - 2-1
150662009 |E - 21 6 181126001 |H -1-1
150665001 |F -4-3 8 181225001 |z -21
150670001 | M4 -5-1 30 181970009 L -6
M5 - 5-1-1 32 181971001 |H -19
150671001 | M4 -5-2 30 181977001 |E -3-1
MS -5-1-3 32 181978001 |[E -5-1
150677109 |G -1 10 181979001 |D -2
150679001 |G - 1-1 10 181980001 |B -9
150682000 |G - 1-3 10 181985001 |K -37
150683000 |G - 1-4 10 181986001 |H -9
150684001 |G -1-6 10 181992001 |H -4
150686001 |G -1-9 10 181996009 jB -5
150687000 |G - 1-11 10 181997001 JF -6
150688101 |G -1-13 10 182102001 |C -1
150690101 |G -1-14 10 182108001 |J -30
150693000 |G - 1-19 10 183128001 |G -5-8
150695000 |G -1-34 10 183166009 |J - 10-2
150696001 |G - 1-35 10 183167009 |J - 10-1
150697001 |G - 1-36 10 183182001 |D - 1-1
150699000 |G - 1-37 10 183186101 |H -6-1
150700001 |G - 1-40 10
150701001 |G - 1-42 10
150704001 |G -5-1 10
150705001 |G -5-10 12
150706001 |G -5-11 12
150711001 |G -5-13 12
150712001 |G -5-14 12
150715001 |G -5-16 12
150716001 |G -5-18 12
150717000 |G -5-19 12
150718001 |G -5-21 12
150719001 |G -5-22 12
150720001 |G -5-24 12
150721001 |G -5-25 12
150722001 |G -5-26 12
150723001 |G -5-27 12
150725001 |G -7 12
150726001 |G -8 12
150727009 [E -1 6
150728009 |F -20 8
151012001 |J -10-1-1-6] 18
] -10-2-1-6] 18
151571001 | M1 -23 24
151572101 | M2 -23 26
M3 -23 28
151602002 ) -19 16
151604001 |H - 11 14
151605001 |D -6 4
151927001 |C - 21 4
153965001 |G -5-28 12
154344201 |G -10 12
154702002 |Z -9 34
156211101 | M4 - 23 30
MS -23 32
159618001 | G5 -22 12
159805001 |J - 10-1-3 18
J  -10-2-3 18
180052001 {H -1 14
180827009 [z -13 34
180831001 |H -6 14
180908101 |D -3 4
181060001 {J -43 16
—~45 —
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